NSI Logo
Application Parts

#3 TLC Lane / St. Clair, MO  63077
Phone 636-629-5800 / Fax 636-629-6500
springs@nsihd.com
 
Home
Parts from the
Hardware Suspension Hardware Misc
Login: Visitor@nsihd.com #1: Cash/Counter Customer
Pic Description Wt
  Bolt & Washer Flag_US
Parts
DW10K, LPW58,
0.21
 Washer 1"IDx1-5/8"ODx3/16"thck 0.10
DW10P
DW10PDW10P

Photos are for reference only; the actual part may show minor variances from the picture

Washer 1-9/32IDx4ODx1/2thck 1.54
 Service Kit Flag_US 10.80
 Lock Tab Flag_US 0.03
FL10AR
FL10ARFL10AR

Photos are for reference only; the actual part may show minor variances from the picture

Washer 1-3/8" x 2-3/8" x 1/8" Flag_US 0.11
FL10M
FL10MFL10M

Photos are for reference only; the actual part may show minor variances from the picture

Roller 27/32"Od x 5/8"Id x 4 1/8"Lg 0.29
 Torque Rod Pin 1 3/8"-12 Thrds Flag_US 2.02
FR10B
FR10BFR10B

Photos are for reference only; the actual part may show minor variances from the picture

Equalizer Bolt Kit 4.72
FR10K
FR10KFR10K

Photos are for reference only; the actual part may show minor variances from the picture

Washer 5/8"x1 1/2"x1/32" Flag_US 0.01
FR10P
FR10PFR10P

Photos are for reference only; the actual part may show minor variances from the picture

Bolt and Nut 5/8"-18x6" Gr8 Flag_US
Parts
KW10D, HU10A,
0.66
FR10R
FR10RFR10R

Photos are for reference only; the actual part may show minor variances from the picture

Washer 1" x 2" x 1/8" Flag_US 0.08
FR10S
FR10SFR10S

Photos are for reference only; the actual part may show minor variances from the picture

Washer 11/16" x 2-3/8" x 3/16" Flag_US 0.19
FR10U
FR10UFR10U

Photos are for reference only; the actual part may show minor variances from the picture

Radius Rod Shaft 11/16"IDx1 1/4"ODx4 1/8"L Flag_US 1.03
FR10V
FR10VFR10V

Photos are for reference only; the actual part may show minor variances from the picture

Inner Washer 2 1/4"x1 9/32"x1/32" 0.40
 Shaft 1.87
 Sleeve 1 1/8"x1 1/4"x6 5/8"long 0.01
 Frame Hanger Washer 3 3/4"OD x 1 5/8"ID x 13/32"Th 0.88
 Washer 1 5/16"x2 1/4"x1/4" 0.18
  Bolt Kit w/ Nut and Washers 1/2"-20x3 1/2" Gr8 Flag_US
Parts
1-HE10DE, 1-FL10I, 2-W12,
0.30
 Set Screw ¾"-10 x 2" 0.20
 Shaft 1 3/8"-12 threads x 9 5/8"long 3.95
HE10M
HE10MHE10M

Photos are for reference only; the actual part may show minor variances from the picture

Saddle Cap Stud 7/8"-14x4 13/16" 0.76
HU10D
HU10DHU10D

Photos are for reference only; the actual part may show minor variances from the picture

Roller 25/32"Od x 5/8"Id x 3 3/16"Lng 0.11
 Torque Arm Shaft Flag_US 1.41
 Collar Nut 0.69
IH10F
IH10FIH10F

Photos are for reference only; the actual part may show minor variances from the picture

Equalizer Bolt Kit Flag_US
Parts
IH10B, IH10C, IH10J, W1,
2.69
IH10N
IH10NIH10N

Photos are for reference only; the actual part may show minor variances from the picture

Lock Washer 3/8"x 11/16" x 1/8" 0.01
 Adapter 12mm-1.5 Outer thrds 1/8"-28bps Inner thrds 0.05
 Spring Shim 2mm Thick 13mm Slot 0.40
KW10H
KW10HKW10H

Photos are for reference only; the actual part may show minor variances from the picture

Center Hanger Mounting Kit Flag_US
Parts
6-KW10B, 4-KW10C, 2-KW10D, 3-KW10E, 4-KW10F, 2-KW10G, 12-W34, 18-W58, 9-HU10A,
12.03
 3 1/2"x6" Metal Liner 0.17
 12 Point Lock Nut 0.03
 4" Weld On Stop Bar 2.00
 4" Collar Seal 1.80
 Steer Axle Spindle Nut 0.98
 Trunnion Collar 1.71
 4" HD Collar Seal 0.65
 Washer 3 1/2"OD x 3/4" ID 0.50
 Washer 1 1/16"ODx1/2"IDx5/32" 0.06
MA10Q
MA10QMA10Q

Photos are for reference only; the actual part may show minor variances from the picture

Trunnion Lock Washer 5 15/16"x3 7/8"x1/4" 0.79
 Shock Absorber Stud 16mm-2.0x20mm-2.5x144mm 0.99
 Delrin Tube 1 1/8"x1 1/4"x5 3/4" Flag_US 0.08
 Spacer Washer 1-1/4" x 4" x 1/4" 0.80
 Bolt Flag_US 2.02
 Washer 1-3/16" x 1-3/4" x 1/16" Flag_US 0.06
 Bolt Flag_US 2.41
 Bolt Flag_US 0.34
 Lock Pin 1/4"x4" 0.05
RE10AD
RE10ADRE10AD

Photos are for reference only; the actual part may show minor variances from the picture

Lock Washer 3/4" x 1-1/4" x 3/16" 0.04
 Shaft Flag_US 6.18
 Equalizer Shaft 3/4"-16 Thds Flag_US 4.53
 Washer 13/16"x3 3/4"x1/4" Flag_US 1.11
RE10Y
RE10YRE10Y

Photos are for reference only; the actual part may show minor variances from the picture

Washer 7/8"x2 1/4"x3/16" Flag_US 0.17
RT10C
RT10CRT10C

Photos are for reference only; the actual part may show minor variances from the picture

Lock Washer 1 7/16" 0.27
 Washer 2 ¼" x 1 5/16" x 3/16 2 ¼" x 1 5/16" x 3/16" Flag_US 0.15
 Shaft Flag_US 6.22
 GM Plastic Spring Insert 0.02
 Brass Alignment Shim 3"x6" 1/2deg Angle 0.47
 Brass Alignment Shim 3"x6" 1deg Angle 0.49
 Brass Alignment Shim 3"x6" 4deg Angle 0.88
 Brass Alignment Shim 3"x6" 2 1/2deg Angle 0.40
 Nylon Bushing 7/8"x9/16"x1 3/4" 0.03
 Clip Nut 3/8"-16 0.03
 Spring Clip Bolt 3/8"-16x4 1/2" w/ 1" threads 0.14
 Plastic Spring Insert 0.01
 Plastic Spring Insert 0.03
 Spacer Tube 7/16"x5" 0.10
 Spring Tip Insert, 2-1/4" 0.25
 Spring Tip Insert, 2-1/2" 0.25
 Spring Strap Bolt 3/8"x3 1/2" w/Nut 0.10
 Spring Strap Bolt 3/8"x4" w/Nut 0.12
 Spring Strap Bolt 3/8"x5" w/Nut 0.14
 Spring Strap Bolt 7/16"x5" w/Nut Flag_US 0.22
TM10B
TM10BTM10B

Photos are for reference only; the actual part may show minor variances from the picture

Bolt Step 5/8"-18 x 6 1/2" Gr5 w/ 3/4"OD Shoulder 0.87
TM10E
TM10ETM10E

Photos are for reference only; the actual part may show minor variances from the picture

Delrin Liner 8"x3 1/2"x.043" Flag_US 0.07
 Sleeve for TM10G 25/32odx5/8idx3 11/16lng Flag_US 0.23
 HorseShoe Washer .7/8" x 1-3/4" x 3/16" Flag_US 0.10
TR10F
TR10FTR10F

Photos are for reference only; the actual part may show minor variances from the picture

Equalizer Bolt Kit
Parts
2-HU10P, 1-RE10H, 1-TR10B,
3.28
TR10K
TR10KTR10K

Photos are for reference only; the actual part may show minor variances from the picture

Roller Bolt Assembly Flag_US
Parts
SP1324FO, TM10H,
0.58
 Grease Zerk 45deg 1/8 Pipe Flag_US 0.03
 Grease Zerk 90deg 1/8 Pipe Flag_US 0.03
 1/4"-28 Straight Zerk 9/16" Long 0.01
M-5118
M-5118M-5118

Photos are for reference only; the actual part may show minor variances from the picture

10mm Zerk 0.01
 Bushing 1.00
 Pin 1.16
 Shaft 4.91
 Bushing 0.45
 Hook 11.53
 Adapter 0.98
 Stem 0.92
 Handle 0.96
 Flanged Nut 1 1/4"-12 Thread 1"-14 Gr2C Flag_US 0.57
 Washer 3 17/32"Id x 5 1/4"Od 7Guage Flag_US 0.53
 Alignment Collar Flag_US 2.87
M-5252
M-5252M-5252

Photos are for reference only; the actual part may show minor variances from the picture

7/16 SAE Flat Washer 7/16" x 7/8" x 1/16" 0.02

Please use this Feedback Form if you have any comments or suggestions, or suspect any inaccuracies in our data.